



Total Quality. Assured.
TEST REPORT



TESTING
CNAS L0220

Number: GZHT91240396

Date: Jan 29, 2024

Applicant: A&B HOLDING (SHEN ZHEN) LTD
ROOM 1301, NO.20, LISHIPAI 1ST LANE,
DAFAPU COMMUNITY, BANTIAN STREET LONG
GANG DISTRICT, SHEN ZHEN
Attn: POETRY ZHANG

Sample Description:

Two (2) groups of submitted samples said to be:

(A) One (1) piece of Neoprene rubber boot

(B) Four (4) pieces of camo material used for Sample A.

Method : ASTM F1342/F1342M-05(2022)

Colour : Next Camo G2

Style No./Name : JUS-Kalk021

Ref. : Prevent snake bites on Neoprene rubber boots

Country Of Origin : Made in China

Goods Exported To : U.S.A.

Date Received/Date Test Started : Jan. 19, 2024

Date Final Information Confirmed: --

Test Result Please Refer To Attached Page(S).

Should you have any query on this report, you may contact at gzfootwear@intertek.com

Authorized By:
For Intertek Testing Services Shenzhen Ltd.
Guangzhou Branch

Guiliang Dong
Senior Lab Manager



MI / lydiayang

Intertek Testing Services Shenzhen Ltd. Guangzhou Branch

Room 401/501/601/801/901/1003, No. 8, East Baoying Road, Huangpu District, Guangzhou 510730

Tel: +86 20 2820 9114 Postcode: 510730

www.intertek.com





Resistance To Puncture Test (ASTM F1342/F1342M-05(2022), Test Speed: 20 inch/min)

Sample (B)

Test Method C, Use Probe C:

Specimen	Test Site	Thickness (mm)	Puncture Force (gf)	Deflection (mm)
1	1	6.18	15400	<5
	2	6.16	15500	<5
	3	6.17	15200	<5
2	1	6.13	15400	<5
	2	6.15	15350	<5
	3	6.14	15500	<5
3	1	6.24	15400	<5
	2	6.21	15500	<5
	3	6.22	15450	<5
4	1	6.11	15350	<5
	2	6.15	15400	<5
	3	6.13	15600	<5
Average		6.17	15400	<5





End Of Report

This report is made solely on the basis of your instructions and/or information and materials supplied by you. It is not intended to be a recommendation for any particular course of action. Intertek does not accept a duty of care or any other responsibility to any person other than the Client in respect of this report and only accepts liability to the Client insofar as is expressly contained in the terms and conditions governing Intertek's provision of services to you. Intertek makes no warranties or representations either express or implied with respect to this report save as provided for in those terms and conditions. We have aimed to conduct the Review on a diligent and careful basis and we do not accept any liability to you for any loss arising out of or in connection with this report, in contract, tort, by statute or otherwise, except in the event of our gross negligence or wilful misconduct. No copy of the test report(except for full text copy) shall be made without the written approval by Intertek.

Remark:

1. As Requested by the Applicant, For Details Refer to Attached Page (S).
2. All the tested item are tested under the standard condition.
3. The report is valid with commission test only for the test samples in the case of delivering samples by clients.

/ lydiayang

Page 3 Of 3